-

YKPAUHA é O A O ANMYEBCKUA METAJTTYPIUYECKUA KOMBUHAT"

UKRAINE JOINT STOCK COMPANY "ALCHEVSK IRON & STEEL WORKS" |
A F3¥9 .
94202 r.Anuesck, yn. LUmuara, 4 94202, Ukraine , Alchevsk , Schmidt str. 4,
Ten. : (06442) 9-23-14 Tel: (06442) 9-23-14
thakc: (06442) 9-43-47, 3-71-47 Fax;(06442) 9-43-47, 3-71-47
3ABOJCKOW CEPTUOUKAT KAYECTBA Ne 69453 Hara 18.04.04 fuer us nucros
MILL'S QUALITY CERTIFICATE Ne — Date o Sheet 1 of 1 sheets
CB1AETENLCTBO O NPUEMOYHbBIX UCTbITAHUAX
Inspection certificate EN 10204/3.1.B
Kompaﬂ?k\ 2000-207/1ncT- 3aBozickoi 3akas Ne 4135
Contra 026/0109-0y-997 Manufacturer's production order Ne —
3aka3y ,\\p ::.Kopnopaums "NHaycTpuankHbiin Cotos flonGacca ' (MCA)
(\
7 % q dupmbl "Oycdepko CA"
Custome r.*&_’_ A C%fatlon " Industrial Unioryof Donbass " for firm " DUFERCO SA"
aroQNQV\\(\K\O '?/C(Bf/‘!fp 77/ 7 LOT 1
WWmozoz : Q &)~
Hamme@a‘é@%apa ropsiyeKaTaMEt CIaMbHON NINCT C Crangaprt:
06pe3HbIMU KPOMKaMK Standard:
Description of goods: hot rolled steel plates with sheared ASTM A36/A36M
= edges ASTM AB6/A6M
apka cranu )
Grade of steel ASTM A36 nnockoctHocTb 50% ASTM A6/A6M
PRIME HOT ROLLED ALLOYED STEEL PLATES WITH BORRON CONTENT 0.0015-0.030%
CocrosiHue NoCTaBKu: ropsiYeKkaTaHbii
Delivery condition: hot-rolled

Ne Homepa Homepa Pasmepbl, MM Konuuecrso TeopeTtudeckuit

nosuvy. | nnaBokK napTuia Dimensions, mm TOBapa, BeC,TH
TonuwmHa tlinpuHa OnvHa wr/mMecT Theoretical
ltem Cast Ne Test Ne Thickness Width Length |  Quantity/pcs weight,tn

2 02672 266 19.05 1829 6096 1 1,667

2 02672 265 19.05 1829 6096 1 1,667

1 02677 299 15.88 1829 6096 1 1,390

1 02677 302 15.88 1829 6096 1 1,390

1 02677 301 15.88 1829 6096 1 1,390

3 02623 5301 25.4 1829 6096 22 48,906

3 5302 | 254 1829 6096 2 4,446

2 02677 5304 19.05 1829 6096 2 3,334

Total quantity (pcs): 31 . Total theoretical weight (tn) 64,190

Curenshnk T.1N.  18.04.2004 6:05:25 {5BA1FB6C-FEE35D0E-943C6424-0414CES349)




Beinnaska : MapTeHoBckul cnocob npoussogcrea. 3aBojackon cepTuukaTt kavectsa Ne 69453

Steelmaking process : open hearth furnaces. Mill's quality certificate Ne =
* Homep Xumuseckuii cocTas, % Chemical composition, %
nnasku C | Mn | Si S| P Cr | Ni [ Cu Al Il N[ V | Mo| TiJAs| Nb| B
Cast Ne X 100 X 1000 X 100 - X 1000
02672 16 86 22 26 11 4 3 3 5 8 <8 <20| 5 5 <8 | 2.2
02677 17 91 24 29 10 5 3 3 5 8 <8 <20} 5 5 <8 | 2.5
02681 16 90 21 34 27 8 3 3 5 8 <8 <20{ 5 5 <8 | 2.3
PE3YNbTATbI  UCMLITAHUN TEST RESULTS
WcnbiTaHue Ha pacTaXeHue W yaapHbin narnb Tensile and impact test
Pasmepbi 1=(j) OHeprus yaapa KU
obpa3ua Otv6op obpasya Tem- | Mpe- | Tipe- | OrHoc. | Cyxe- Impact energy
nepa- | Aen aen Hue [2=(j/lsm?) YAapHas BaskocTs KCU Uarv6
Ne D.m. of Specimen Typa yanu- Impact strength
napTiu specimen Teky- | npou- | Hewme 3=(%)  BonokHuctas cocrasnsiouian
vens- | veern | woetn Fibrous appearance
TONWM- | WKupn- Mecro, Han- | Mono- | TaHwui 4= Teepaocte
Ha Ha pasne | xetxue Yield | Ten- | Elon- Re- Hardness
Hue Test | point, sile | gation | duc-
tion
test thick- | width, | Loca | Direc | Posi tem- stre- Bend
Ne ness, mm tion tion tion pera- ngth |Lo=200| of
mm ture Reh Rm, |Lo*=50| areaZ
%] c Mpa | Mpa % % 3HaueHun Values
1 2 3 Zn
266 19.05| 40 T +20 | 311 | 468 | 24.5
19.05| 40 T +20 | 320 | 460 | 25.0
265 19.05] 40 T +20 | 319 | 459 | 23.0
19.05 | 40 T +20 | 308 | 463 | 24.0
299 15.88| 40 T +20 | 299 | 468 | 22.0
15.88] 40 T +20 |} 298 | 469 | 29.0
302 15.88] 40 T +20 | 333 | 482 | 28.0
15.88 | 40 T +20 | 341 | 485 | 22.0
301 15.88 | 40 T +20 | 336 | 479 | 21.0
15.88 ] 40 T +20 | 345 | 482 | 27.0
5301 12.5 T +20 | 286 | 434 | 28.0*
12.5 T +20 | 296 | 434 | 26.0*
5302 12,5 T +20 | 301 | 468 | 26.0*
12.5 T +20 | 303 | 470 | 25.0*
5304 19.05| 40 T +20 | 303 | 446 | 24.0
19.05| 40 T +20 | 303 | 448 | 25.0

enaxo B YkpauHe, mapka cranu, pasMeps:, Ne nnaskw, Ne naptum, MEXICO, 0271, ToB. 3Hak xomMbuHaTa, *“}‘f\}
MapxunpoBka: X & / g
Marking: made in Ukraine. grade of steel. dimensions. cast Ne. test Ne. MEXICO, 0271, mark of the works. , '
KneimoBxa: Ne nnasku, MApka cTanu, TOB. 3Hak komGunata, 0271 K kneitMo
Hard stamp: cast Ne, grade of steel, mark of the works, 0271 K siant8

LiseTHas MapkupoBka:  O4H2 KpacHas nonoca nNo Topuy nucra
Color marking: rip on fransversga e
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